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UKRAINE HUMEHH WJIBHYA
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] ILYICH IRON & STEEL WORKS OF MARIUPOL

87504, r Mapuynons, yn.JIesuenko, 1. Tenekc115157 DEPO SU

$.0TK-9

MAPHUYIIOJbCKHI METAJJYPITUYECKHU KOMBUHAT

Levchenko str. 1, Mariupol, 87504. Telex 1]5157 DEPO SU

3ABOJCKOY CEPTUOMKAT KAMECTBAN: . . [Hlata ., Jluct <] JHCTOB
MILL'S QUALITY CERTIFICATE Ne Date U gheet of steeets
CBuaeTensCTBO 0 NPUEMOYHBLIX UCTILITAHUAX ,,f.rliv“, ISO (8“'5
Inspection sertificate EN 10204-3.1 B %ﬁf&?‘; 9001 —

3asoackoii 3aka3 Ne

Kontpakt Ne 12EXP/32L-04 :
Manufacturer’s LF43-013201/369927
Contract Ne LF43013201 Sp.ILF  works order Ne
Jakazmk GULF COAST STEELS, INC
Customer
Baron Ne (AsroMaimnHa Ne) KonuyectBo mTyk
Freight Car Ne (Lorry Ne) 63947012 Number of pieces 41
Haquam.)BaHne ToBapa IIpoKaT TOJICTONHCTOBOH Crangapt ASTM A36/A36M-01
Description of goods Heavy plates Standarts
Mapxa cranu ASTM A36 ASTM A6/A6M-01
Steel grade
CocTosiHME OCTaBKA | OpsiuekaTaHHBIA JINCT
Delivery condition Hot Rolled Plate
Mapxuposka
Marking
Hard stamp
IMo3n- H H S Pa3meper, MM Kon-po | Teopernu.
uas Ne OMep [H1aBKH oMep riap Product dimensions, mm WTyK | Macca,M.T
TommuuHa Inpuna Jnuaa  |Number of] Theoret.
Item Ne| Cast number Test number Thickness Width Length pieces | mass, m.t.
143822 12007 19 1850 6100 10 16,83
143823 12008 19 1850 6100 4 6,732
343300 12009 19 1850 6100 11 18,513
343300 12011 16 1850 6100 16 22,672
41 64,747
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MILL’S QUALITY CERTIFICATE Ne 16147
PesyabTatel ucnbiTanuii  Test results

Hcnbiranbe Ha pacTsikeHHe u yaapublii H3ru6  Tensile and impact test
PaaMepbt
(63T50p o | & 2 e © oGpaaza . o
S = o] pa;ua g é s z TQoc o D.m. of 1-Dneprus ynapa / Impact energy, (j) ] c
E o Specimen > I® é‘ DE ¢ Ex8 |0l h 2-Ypaphas Baskocts/ Impact strength, (j/sm2) 2
I g ] 2 1¥a g p e Sizo° Specimen 3- Mexanuueckoe crapenne / Mechanical aging,

c = S E -3 3 =c|e 5] i/sm2 le)
% |osl3 |225|seB8 8523 |28|ea|s [0 . g
=9 eglc =cc|sskPsqE SUW I8 o)z £ B- xonnyecTro BA3KONH comnnmo.uleﬁsn:vlome/ &
30: - 9 *g‘ § ® g = @ E'; oH O 3 g% §_ B | Number of toughness compo-nent in fracture =

= s|E ol = CZPQEEEV:ISO-V; U_:1S0-U °C
T MPA 200 SHauenue Value B, 61/68
4) 5) °c ReH | Rm A% Z% | mm | mm 1 2 3 % 6)
12007 T 20 286 |430 29
297 1427 26
12008 T 20 289 [429 28
288 424 27
12009 T 20 306 {451 23
307 |455 23
12011 T 20 304 452 20
294 426 26
4) H - Hauano nonockl / head strip; 5) L -~ npoponbHoe / longitudinal, 6) a — TonuynHa oGpasya / trickness of specimen;
E — xoHey nornocki / end strip. T — nonepeyHoe / transverse. d - auamerp onpasku / diameter of the mandrel!.
Y3K / Ultrasonic Examination
Bsimnasxka / Steelmaking process Konseprepusiii cnoco6 / Made by the BOC Process
Ne Xummnieckoe coaepanue nementoB / Chemical contents of elements, %
maske | C fMn[Si| ST Pl Cr[NiJCu[TiJAIITB] N[ Mo | V le Ceq | Pcm
Cast Ne x100 x1000 x100 x100 x1000 x100
143822 (14 |64 |16 |15 |18 5 3 3 0,2 147 |1} 7 | 5 2 25
143823 (16 |65 |17 |13 |15 4 2 3 0,2 |43 11,1 |7 1 5 2 27
343300 |17 |71 18 18 |24 5 1 2 0.2 [36 (09 |6 1 5 2 29

Ipumeyanue / Note

‘f(.h,-a‘n Mapf;’r‘?
)’l'l,'/ )‘U .al’bqw
YKasaHHbIiA B HAaCTOALLEM cepTiduKaTe ToBap COOTBETCTBYET N0 KauecTBy /1eHCTBYIOLUM CTaHAaPTaM 1 wg(uuqeﬁkm,”'r,

ycrosuam. Vikege
It is hereby certified that the quality of goods mentioned in this certificate is in conformity witl th stan(iﬁgds angj

specifications.
Moanucek d)g
Signaturel(/l

Hata
Date /{
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MAPHUYTIOJIbCKHI METAJLTYPTUUECKHU KOMBHUHAT
MMEHU WIBMUA
ILYICH IRON & STEEL WORKS OF MARIUPOL

87504, r.Mapuynons, yn.Jlesuenko, 1. Tenekc115157 DEPO SuU

Levchenko str. 1, Mariupol, 87504, Telex 115157 DEPO SU

3ABOJACKON CEPTUDHUKAT KAYECTBA Ne 16149 Jata 30.06.04 Jluact hixc] JHMCTOB
MILL'S QUALITY CERTIFICATE No Date D09 o pet LI steeets
CBUAETENLCTBO O NPUEMOUHbBIX UCMLITAHUAX »»zj—'l'w ISO o
Inspection sertificate EN 10204-3.1 B S 9001 (C{l N
% SN KN IST P8 ; 7
Konrpakr Ne 12EXP/32L-04 3asozckoif saxa3 Ne
’ Manufacturer’s LF43-013201/369927
Contract Ne LF43013201 Sp.1ILF  works order Ne
SakaaiK GULF COAST STEELS, INC
Customer
Baron Ne (AsTomaiuuna Ne) Konuuectso wrryk
Freight Car Ne (Lorry Ne) 60663523 Number of pieces 38
HanmenoBaHHe Topapa IIpokaT ToACTOMHCTOBOIH Crangapr
Description of goods Heavy plates Standarts ASTM A36/A36M-01,
Mapxa crans ASTM A36 ASTM A6/A6M-01
Steel grade
CocToSHHE MOCTaBkM | OpsiueKaTaHHBIH JTUCT
Delivery condition Hot Rolled Plate
MapxkupoBka
Marking
Hard stamp
Tozu- H H S Pa3mepst, MM Kon-so | Teoperuy.
s Ne OMEp MIaBKH oMep nap Product dimensions, mm wtyk | Macca,M.T
Tonuuza Hlwupuna Jmmnaa | Number of| Theoret.
Item Ne| Cast number Test number Thickness Width Length pieces | mass, m.t.
143826 12004 19 1850 6100 9 15,147
143821 12005 19 1850 6100 21 35,343
143824 12006 19 1850 6100 8 13,464

38 63,954




MILL’S QUALITY CERTIFICATE Ne

PesyabTatsl ucnbiTannii  Test results

16149

Hcnbiranne Ha pactsikeHne n yaapusiii u3ru6  Tensile and impact test
Paamepbl
2T60p o | & egq%3 @ oﬁpaaﬂa ) -
§ 5 o PE.lSLla g- é 8 s % % g c o D.m. of 1-Oneprus ynapa / Impact energy, (j) ' =
E a Specimen > g @ E‘ SE ¢ £z |00 . 2-Ynapnas ps3kocts/ Impact strcngth,‘(J/st) g
& E x5 Q [ < g 2 8 1T o SPECIMEN |3 Mexannueckoe cTapenne / Mechanical aging,
o 2 s |85E|"wgE4d3ES|28[, ] |m E
g ;"’: e .S 8 § S 215 % ) a 4 ?_: i 5‘§ g 2| ¢ |B- xonudectso BArKON cocTaRAOMEH B HATTOME / §
ZIQ.' — o ‘g‘ Dol 2= 'qun: g,. = 83 o6 HE] % §_ B |Number of toughness compo-nent in fracture =
=3|g = ©|s 2 3 Z|v: 180V, _U:1S0-U °C
I MPA 200 3navenve Value B, 61/6B
4) 5) °C Ren | Rm A% Z% | mm | mm 1 2 3 % 6)
12004 T 20 285 |427 28 :
292 434 26
12005 T 20 299 427 29
292 1426 29
12006 T 20 287 424 28
297 427 27
4) H - wavano nonocbi / head strip; 5) L - npogonkHoe / longitudinal, 6) a — TonwmHa obpasua / trickness of specimen;
E — koHey nonocsl / end strip. T — nonepeuHoe / transverse. d — gnameTp onpasky / diameter of the mandrel.
V3K / Ultrasonic Examination
Boimnaeka / Steelmaking process Kouseprepusiii cnoco6 / Made by the BOC Process
No Xumuueckoe coaeprkanne 3neMentoB / Chemical contents of elements, %
maeku | C [Mon[Si{ S| P | Cr{Ni[Cu]Ti]AI]| B] NJ] Mo | V[ Nbo | Ceq [Pem
Cast No x100 x1000 x100 x100 x1000 x100
143826 |15 |64 |15 {12 [16 |4 2 13 10,2 |50 |1 8 1 5 2 26
143821 14 |66 |16 |11 (17 |4 1 {2 10,2 |50 |1,1 |6 1 5 2 25
143824 (15 |59 (15 {12 {13 |4 2 13 10,2 44 |1 8 1 5 2 25

Tpumeuanue / Note

YKasaHHbIit B HACTOALEM CepTudukaTte ToBap COOTBETCTBYET NO Ka4ecTy AEACTBYIOLIMM CTaHAaPTaM M TEXHWIECKUM

YCIIOBUAM.

it is hereby certified that the quality of goods mentioned in this certificate is in conformijty w»tl

specifications.

Moanuce
Signature
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